NCEYNNAC 2L l‘ﬂ_f'//"‘ = [A&] O
Ur<UUUNV <5 A=)

DF200GKV PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but anv differences pnlease take the realitvy on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the

illiictratinn vnir will find niit the name item rcnde and Aaillantitv
nustration you wit ting cut the name, ltem cede ang gquantity.

There will no notice to you ahead of any change of the information in
this booklet.

28 W




N M {LiHZE Engine and Carburator

= H = B X & R R # B
NO Code name Chinese Description 't

1 01010002 REHL (170-B2) Engine

2 01030012 feimas (170-A) Carburator




fhEHFE S B (—) Crankcase Assy

e
ol

F H = R R x X & W = Bip
NO Code name Chinese Description Q'ty¥

1 | 2.20.05.09.02000 VR LS R.Crankcase Assembly 1

2 | 2.20.04.66. 07000 IR AR K L.Crankcase Assembly 1

3 | 1.20.07. 32. 12000 WAE Rk Breather Pipe Joint 1

4 1. 00. 01. 6204 Hh7K6204 Bearing 6204 1

5| 1.00.01.6203 1746203 Bearing 620 1
6 1. 00. 01. 6202 Hh 6202 Bearing 6202 1

7 | 1.05.01.09. 0614 HEHEM6 X 12 Bolt M6x12 1

8 | 1.20.20.20. 17000 K6 Washer 6 1

9 | 1.20.20.01.08000 i AHhihE20X 32X 6 Oil-Seal 20x32x6 1

10| 1.20.04.01. 13000 %I 19.6X 30X 5 Oil-Seal 19.8x30x5 1

11| 1.20.04.01.03000 P 12Xx18x1 | Gasket 12x18x 1
12| 1.20.04.01. 14000 JEUHIZFEM12X1.5X 14 Bolt M12x1.5x14 1

13| 1.20.04.01. 09000 A= E Front Shock Absorber Sheath 5

14| 1. 20. 04. 65. 15000 fof 242 Bush 42 2

15 | 1.20. 04. 65. 16000 #1450 Bush 50 1

16| 1.20. 13.01. 01000 Il 5E 37 Sy FFIRAT Screw 1

17 1.20.13.01.02000  OJEME16X1.5 O-Ring 16x1.5 1
18| 1.20. 13.01. 05000 VALY Tension Rod 1

19| 1.20. 13. 32. 04000 I I B 4 Timing Chain 1




fhihmFE S (=) Crankcase Assy

Fr H s B3 AR R X AW = B
NO Code name Chinese Description Q'Y
20 1.20.13.01. 06000 TS ST Chain Guid 1

21 1. 20. 04. 06. 04000 XK IRAEM8 X 20¢€ Stud bolt M8x209 2

22 1.20.05.06.01000 XL IRAEM8 X 201 Stud bolt M8x201 2

23 1.20.04. 01. 05000 A AR Gasket 1

24 1.20.04.01.01000 TENLE e8X 14 Locating Bush @8x14 2

25 1.05.01.09. 0622 B2HEM6 X 22 Bolt M6x22 2

26 1.20.13.01. 07000 VT | Chain Adjuste 1 |
27 1.20.13.01. 03000 LR Gasket 1

28 1.20.13.01. 08000 it S RAT Screw 1

29 1.20.13.01. 09000 OJE 9. 5%1. 5 O-Ring 9.5*1.5 1

30 1. 05.01.09. 0650 B2 HM6 X 5C Bolt M6x50 2

31 1.20.04. 65. 12000 AR A Gearcase Breather Pipe 1

32 1.20.04.65. 17000 i1l 5 | Clamp 11. 1 |
33 2.20.05.67.99000 A FE AR BORL, R.Crankcase Assembly 1

34 2.20.04. 66. 99000 FEAAAR IR L.Crankcase Assembly 1




TIRFEZ S (—) Gearcase Assy

F H = B X A R I X A R = Bip
NO Code name Chinese Description Q'Y
1 2.20.20.65.01000 AR A T Gearcase cov 1
2 1.20.20.65. 08000 AR A B A Gearcase Gasket 1
3 1.20.01.01.01000 e Locating Bush 2
4 1. 00. 01. 6302 Hh7K6302 Bearing 6302 1
5 1.20.20.65. 10000 RIS A e Al Reverse Gear Shaft Assy 1
6 1.20.20.65. 14000 AR HRIIES) Oil Seal of Output Shaft 1
7 1. 00. 01. 4905 VRl #KRNA4905 Needle Bearing RNA49( 1
8 1.20.20.65.03000 it A Output Shaft 1
9 1.05.06.02.2000 HhH P 20 Check Ring 20 1
10 1.00.01. 6204 Hih 746204 Bearing 6204 2
11 1.20.20. 65. 02000 AR A i ANl Input Shaft 1
12 1. 20. 20. 65. 18000 AR AT Shift Drum Assy 1
13 1. 20. 20. 65. 19000 AR R i ) | Oil Sea 1 |
14 1.20.20.65.11000 X Shift Fork 1
15 1.20.20. 65. 21000 e X ih Shift Rail 1
16 1.20.04. 65. 18000 XD Hollow Bolt 1
17 1.20.04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 1
18 1.20. 04. 65. 20000 PRV, 5 3 Limit Spring 1
19 1.20.04.65. 21000 WRER13/32 Steel Ball 1




TRFEE S (Z) Gearbox Cover Assy

Fr # = B3 &R e A = B
NO Code name Chinese Description Q'Y
20 1.20. 20. 65. 16000 Yk MiED) Oil Seal of Shift Sha 1
21 1.20.20.65. 17000 R AR S Shift Shaft Assy 1
22 1. 20. 20. 65. 20000 OJF- [ 10x2. O-Ring 10x2.5 1
23 1. 20. 20. 65. 09000 S REPSERc Intermediate Gear Shaft 1
24 1. 20. 04. 65. 23000 HPE 15X 19X 1 Washer 15x19x1 1
25 1. 05.01. 09. 0640 ZHEM6 X 40 Bolt M6x40 10
26 1.20.32.65.08000  RYfiflEkssaift Gear Sensor Modt 1 |
27 1.05.01.09. 0612 MG X 12 Bolt M6x12 1
28 1.05.01. 08. 0622 BZHEME X 22 Bolt M6x22 1
29
30
31
32 | ]
33
34 1.05.06.01.5200 FLH $ 52 Check Ring 52 1
35 1.05.06. 02. 2500 HhH £ kel 25 Check Ring 25 1
36 1. 20. 04. 65. 22000 B 25X 33X 1 Washer 25x33x1 1
37 1.00.01. 6205-2RS Hh 4 6205-2RS Bearing 6205-2RS 1
38 1.20.04.01. 14000 JEMEZMEM12X 1. 5X 14 Bolt M12x1.5x14 1 |
39 1.20.04. 01. 03000 S 12X 18x1 Gasket 12x18x1 1
40 1.20.04.01.09000 RS Front Shock Absorber 2
5 W




LEZER K Left Cover Assy

iy J'L '. -\-: -
SR
i A I )
f i {gf == ‘
g | =) a2 |
ALY =l 7Y w7
7 ' .'-. ‘ - J!' | iy,
© A e A &
AN, | 4 . '
, . -
12 ] 5
FF H = LR ®k X AR HE B
NO Code name Chinese Description W
1
2
3
4 1.05.01.09. 0640 BZFEM6 X 40 Bolt M6x4( 8
5 2.20.06.65.01001 i Left Cover 1
6 1.20.06.01.07000 7t i B Left Cover Gasket 1
7 1.20.04.01.01000 SENLE 28X 14 Locating Bush @8x14 2
8
9  1.05.02.03.4208 [ W iE%T ST4.2x¢ Tapping Screw ST4.2x8 4
10 1.20.06.01. 03000 iR Breather Guide Pla 1
11 1.00.01. 6200-2RS 4 6200—-2RS Bearing 6200-2RS 1
12 1.20.06.01. 10001 W X 1] EE Cover of Exhaust Opening 1

Yaxard

=% 6

I




HiEKinE S Right Cover Assy

F H = B XX Z R XK X &M = B
NO Code name Chinese Description W
1 2.20.07.01.01000 i Right Cover 1
2 1.20.07.01. 06000 A i Right Cover Gasket 1
3 1.20.04.01.13000 [hi#hiMFEf19.6X30X5 Oil Seal 19.8x30x 1
4 1.20.04.01.01000 ENE G8X 14 Locating Bushp8x14 2
5 1.20.07.01.09000 JE Y Oil-Filter Screen 1
6 1.20.07.01.03000 6 ity oA e Oil-Filter Screen Spring 1
7 1.20.07.01. 04000 OJEFE30.6X 3 O-Ring 30.5x3 1
8 1.20.07.01.02000 JE I 1o Oil-Filter Screen Nut 1
9 1.05.01.09. 0632 PEAEM6 X 32 Bolt M6x3z 1
10 1.05.01.09. 0695 BZAEM6 X 95 Bolt M6x95 4
11 1.05.01.09. 06100 BZAEM6 X 100 Bolt M6x100 1
12 1.05.01.09. 06110 BEHEM6X 110 Bolt M6x110 2
13 1.20.07.01. 08000 fik A 6= Trigger Line Card 1
14 1.20.07.01. 05000 BIRGIEN Oil Level Gauge 1
15 1.20.07.01.07000 O/ P8 18X 3 O-Ring 18x: 1
16 1.05.01.09. 0635 BEAEM6 X 35 Bolt 1
17 2.20.07.01.99000 A7 5 S Right Cover Assy 1

Yaxard

=57

7




SE{REK Cylinder Body Assy

F B = B X AR I X A R HE Bip
NO Code name Chinese Description Q'ty¥

1 1.20.02.09.03000 AR Cylinder Block 1

2 1.20.02.09.01000 BT Cylinder Block Gasket 1

3 1.20.01.01.01000 EME G10X 16 Locating Bushp1Cx1€ 2

¥ 8 I




SELEK Cylinder Head Assy

i4 . Uy
! = = 1
f ) .

| h1:. . - E I q" ) .-"u-il i€

& ; i " "‘t K .

. _f_'“ I I 14 A |I |

"L" i i o A

.;-‘i}:f‘ -i__:_,m*—_a?_:' L/ ‘“
N 1.& L% = ?T--I' o ;
o — _{! ,- |
5 I

F B = B3 &R XK X & W HE Bip
NO Code name Chinese Description Q'ty¥
1 2.20.01.09. 13000 AT Sk A Cylinder Head 1
9 1.05.01.09. 06100 12 M6 X 100 Bolt M6x100 2
3 1.20.01.01. 01000 ENE 10X 16 Locating Bushp10x16 4
4 1.20.01.09. 15000 LS E Cylinder Head Gask 1
5 1.20.01.01. 16010 A Pipe Clamp 1
6 1.05.02.01.0425 H24TM4 X 25 Screw M4x25 1
7 1.05.04. 02. 0600 IEEEM6 Nut M6 2
8 1.20.01.01. 16000 HAE K Intake-Tube Assy 1
9  1.00.14. 265180 OJF[26.5X 1.8 O-Ring 26.5x1.8 1
10 1.20.01.01.12000 K AR Thermal Baffle 1
11 1.20.01.01. 11000 iR Base Plate 1
12 1.20.01.06. 06000 AT Inlet Valve 1
13 1.20.01.01. 14000 SRS Valve Oil Seal 2
14 1.20.01.01. 10000 R Gasket 2
15 1.20.01.06. 09000 RAREAE:S Outer Valve Sprin 2
16 1.20.01.06. 08000 TR Inner Valve Spring 2
17 1.20.01.01. 05000 AN R R Valve Spring Retainer 2
18 1.20.01.01.07000 AR Valve Cotter 4
19 1.20.01.01. 17000 KAEFE Spark Plug 1
20 1.20.12.01. 05000 13t Stop Plate 1
21 1.20.12.01.04020 W AR R Adjusting Nu 2
22 1.20.12.01. 04030 IR 22 Adjusting Screw 2
23 1.20.12.06.04010 B Rocker Arm 2

Yaxard

¥ 9 m




SELE, (Z) Cylinder Head Assy

g B
. - WY ) u FI ol
1 i 1.| x - L= . i b__l = .I"F I i
’ = 17 M . e L,
* 16 W - i
e 15 o L
il 1 | ¥ i 12
"L‘ i i: il
0 ey TS .
S 20 -
-:' ! = |II' % - = F T .":l."'- ....-T
I ..";. L] L] -"El:illlll- _\.-'-- I;J:i_-: : i .!'f-""
= "'.r - AR 1, :.‘r-_‘__.
0 \ \ o 2
i i_.'-'
o A
r _{ r
F H = B3 & R XK X & W HE ==y
NO Code name Chinese Description Q'ty¥
24 1.20.12.06.03000 AR A Inlet Rocker Arm Shaft Assy 1
95 1.20.11.06. 01000 MR PS5 Camshaft Assy 1
26 1.20.12. 06. 02000 HEAE Inlet Rocker Arm Sha 1
27 1.20.01. 06. 04000 HEAT) Exhaust Valve 1
98 1. 05. 04. 02. 0800 R BEMS Nut M8 4
29 1.20.04. 01. 06000 s Washer 8 4
30 2.20.12.06.01000 I R A e Camshaft Retainer 1
31 1.20.01.01. 03000 RELIRAEM6%63 Stud Bolt M6x63 2
39 1.20.01. 08. 02000 KL MR FEMB*32 Stud Bolt M8x32 2
33 1.20.12.06. 04000 IR Valve Rocker 2
34 2.20.12.06.99000 ' A i R Camshaft Retainer Assy 1
35 2.20.01.67.99000 Rtie 50" Cylinder Head Assy 1
36 1.05.06.01. 3500 FLH #4135 Check Ring 1
37 1.20.11.32. 02000 IE IR Timing Sprocket 1
38 1.05.01.08.0512 BEREMSE X 12 Bolt M5x12 2

10 7




SEKEELEM Cylinder Head Cover Assy

= H 5 B X &R ® X AR HE B
NO Code name Chinese Description "t
1 2.20.03.06.01000 STk F Cylinder Head Cover 1
2 1.20.03.06. 03000 A 5 % ) P Seal Ring of Cylinder Head Co' 1
3 1.20.03.01.02008 Al Cover Slip 1
4 1.20.03. 32. 30000 i B AR Bolt 2
5 1.20.03.01.05010 Bk Pipe Clam 1 |
6 1.20.03.01.05000 SR REE| Breather Pipe Assy 1
7 1.20.03.01. 05020 P2 Pipe Clamp 1
8 1.20.03.01. 04000 B AT Pipe Joint Assy 1
9 1.05.02.03. 4208 H 54T ST4.2X 8 Tapping Screw ST4.2x8 4
10 1.20.03.32.31000 Aol Jis 2 P Rubber Gasket 2
11 2.20.03.06.99000  “tfilksidk  Cylinder Head Cover As 1 |

#1111




himiEFEEE . FEZELHY Connecting Rod of Crank—shaft Assy

F B = B X # R I X AR = Bip
NO Code name Chinese Description "ty

1 1.20.09.65.01000 it I A2 Connecting Rod of Crank-shaft |

2 1.20.09.01.01010 e [5] Bt Woodruff Key 1

3 1.20. 10. 08. 01000 TG % Piston 1

4 1.20.10.01. 04000 ESERS Clamp Spring 9

5 MEHA S CEH ) Oil Ring

6 1.20.10.08.02000 A Piston Ring 1 1

7 PEARIR Piston Ring 2

8 1.20.10.08. 03000 T 2 Piston Pin 1

#H 12 W




TS Starting Motor Assy

——————— " ~13
11 _
*
T o
H ey ~hR
el b
9 . L -
10 {? 'f‘] k ] &
1_' "
%:'r@ \ M

F B = B X & R XK X & W = Bip
NO Code name Chinese Description Q'ty¥
1 1.20.18.01.01000 B H AL K Starter Motor Ass 1
9 1.05.01.09.0616 IZHEM6 X 16 Bolt M6x16 2
3 1.20.18.01. 02000 W Gear Shaft 1
4 1.20.18.01. 03000 LA Transition Gear 1
5 1.20.09.01.01010 - [ it Woodruff Key 1
6 1.20.19.08.01020 TR R B A AL A Overrunning Coupler Assy 1
7 1.20.19.01.01040 TRl Needle Bearin 1
8 1.20.19.03.01030 MBNA R Driven Gear Assy 1
9 1.20.19.01. 03000 R Gasket 1
10 1.20.19.01.02000 4iZiERESM22 X 142 Locknut SM22x1 (L.) 1
11 1.20.19.08.01000 B S 2 Overrunning Coupler 1

13 W




F. \NFIEF®ER Driving and Driven Pulley Assy

- -llr*- .I' I:'-
- ] -}F
N R e m
T'.'-__ _?1‘_. = '.ﬁ.
L F g .
e ( Kf*
-I].:_'- '-'I._' A -J__ 'ir'h
D o
ij‘d"l
. d o b
. & et s
( 1 0, .
P i
o X ;
P / =y
3
| '&;’; ~
- q;}f}-f
TN o
Wit g
¥ H = B3 & R XK X & W = B
NO Code nam Chines: Descriptior Q'ty
1 1.20.22.03.02000 B = By Tooth Belt 1
9 1.20.21.01. 01000 T3 Bzt e SR Driving Pulley Assy 1
3 1.20.21.01. 01060 Rk Piece 3
4 1.20.21.01.01050 Hashik = Drag Flange 1
5 1.20.21.01.01040 BNR Right Capstan Assy 6
6 1.20.21.01.01030 HE DA Right Capstan As: 1
7 1.20.21.01.01020 PSS Bush 1
8 1.20.21.01.01010 UKy 5z v o P i Driving Belt Fan 1
9 1.20.17.65.03001 5 12.5%25%7 Washer 12.5x25x7 1
10 1.05.04.10.1213 #EEM12X1.25 H=10 Nut M12x1.25 H=10 1
11 1.20.22.01.01000 MBI Bz it e R Follower Pulley Assy 1
95 1. 05.05.04. 1200 5 12.3x29x%2. Washer 12.3x29x2 1
26 1.05.04.10.1212  #EEEM12X1.25 H=8 Nut M12x1.25 H=8 1

#H 14 W




F. MEIEFHRERK Driving and Driven Pul ley Assy

Py "";.., S
-,':- ;"I ,._; :-#f. .
Rl [ 0
(i %
Q05
20 n{}'\
Vi s
= h :tf-‘f:‘.’;,: ..
= m i
ey E
¢ o0/ 7 \
fx Jb" o <T%)
'-'_f‘:;gir};f.
Vit Chp
FF H 5 X E R ®r X AW KE B4
NO. Code name Chinese Description Q' ty
1 1.20.22.01.02000 Vi B = AR Rty Tooth Belt !
9 1.20.21.01.01000 T J TR I Driving Pulley Assy
3 1.20.21.01. 01060 Hih Piece 3
4 1.20.21.01.01050 Hazhikz Drag Flange !
5 1.20.21.01.01040 BN KE Right Capstan Assy 6
6 1.20.21.01.01030 HESRAE Right Capstan As: 1
7 1.20.21.01. 01020 CHES Bush !
g 1.20.21.01.01010 UKy R 7 st A Driving Belt Fan 1
9 1.20.17.65.03001 H4812.5%x25%7 Washer 12.5x25x7 !
10 1.05.04.10. 1213 IZREM12X 1.25 H=10 Nut M12x1.25 H=10 L
11 1.20.22.01.01003 NS R 7 e Jek i Follower Pulley Ass 1
25 1.05.05. 04. 1200 HE12.3%x29x%2.. Washer 12.3x29x2 1
26 1.05.04.10.1212 JERIM12X 1.25 H=8 Nut M12x1.25 H=8 1

#0156 7




EBX = Fan Cover Assy

= H 5 B X &R R H= B
NO Code name Chinese Description 't
1 | 1.20.24.03. 03000 KU Fan cove 1
2 | 1.20.24.01.03020 IRk Blanking Cap 1
3 | 1. 20. 24. 01. 04000 Hi 25 2k S Cable Clamp 1
4 | 1.05.01.09.0625 B2 FEM6 X 25 Bolt M6x25 3
5 | 1.20.24.01.03010 BHI T Cooling Duct 1
6 | 1.05.02.15.4816 HIUEEIST4. 8X 16-F- Tapping Screw ST4.8x16-F-H 5
7 |1.20.24.06.01020  ESXE4f  UpperFanCoverAs 1
8 | 1.20.24.01. 01040 1o R 2 3k Cable Clamp 1
9 | 1.20.24.01.01030 B 5 Rubber Cover 1
10| 1.20.24.01. 01010 B R Upper Rubber Mat 1
11| 1.20.24.01. 02020 R Lower Rubber Mat 1
12 | 1. 20. 24. 06. 02000 TS REAE Lower Fan Cover Assy 1
13| 1.20.24.01. 05000 A e Tubing Clam| 1

16 7




%

28 /Z= 8444 Frame and accessories

F H = B3 &R XK X & W = B
NO Code name Chinese Description Q'ty¥
1 0201-200GKV Ean Frame 1

2 | 02010761 W2 Top Roof(Middle) 1

3 02010767 EIEiRIR Front guard 1

4 02010764 HIZE A Front frame L. 1

5 02010765 RIS Front frame R. 1

6 02010769 HF I Handrail L. 1

7 02010770 HF4 Handrail R. 1

8 02010758 JE L Rear guard 1

9  02010766-XI  HIALERS (LEDIT) Connecting pip I
10 02010801 R ZE B AR LA Brake Pedal assy 1

11 02010802 i B AR A A Accelerator Pedal assy 1

12 02010833 BZE o a) i Ak Connecting piece 1

13 02010762 JE 2R e Rear frame L. 1

14 02010763 IEiEYa Rear frame R. 1

15 0201074 S B/ Fuel tank clamp (Sma 1 |

16 02010743 M RSN Fuel tank clamp (Big) 1

17 02030164 JrAE A Direction Column 1

18 02010928 e Spare Wheel Carrier 1

19 02010768-XP  #iZniZedess CREMRIT 2 Top Light bracket 1

20 02010231-XP VIR Top Light bracket 1

HO17T W




Z 234+ Frame accessories

F H = B3 &R R HE =R
NO Code name Chinese Description Q'ty¥
1 02010754 JGFE2e Rear Axle Bracket Assy 1

2 02010756 T A2 S Muffler Bracket 1

3 02010771 A Ak B e S Mounting bracket for right seat 1

4 02010750 AR A Upper Rocker Arm(Left) 1

5 02010751 R A A Upper Rocker Arm(Right) 1

6 02010752 SRR A A Lower Rocker Arm(Left) 1

7 02010839 A Lower Rocker Arm(Right) 1

8§ 0201075 eSS | Handlebar suppc 1

9 02010760 T Handlebar

10 02010739 PR 7 2R Footrest support 1

11 02010757 LY Rear support of Seat 1

12 05020009 AN Seat Slide Rail 14}

13 02010740 RYFA RS Shifting Hand Shank 1

14 0201074 4 [ 5 AR Adjust fixed plat 1

15 02010749 He by Shift rocker arm 1

16 02010747 WA (S Control rod 1

17 02010745 Hadhhr 2[4 52 fi Fixed plate for Shift cable 1

18 07990003 2% 1 Aef £ & 30% & 10%35 2

18 W




JHFE. BESE. A @A Fuel Tank, Shock

I o LIRNEN

b

8 13

H = B X &R R = Bip
Code name Chinese Description Q'tyt
1 02030161 J7 AL Redirector 1
2 07010076 k= Front Shock 2
3 07010077 JG e Rear Shock 2
4 02030159 A () Front Steering Angle L. 1
5 02030160 A CHD Front Steering Angle R. 1
6 02010889 AR HE Fixed plate for Front Steering 4
7 04990006 TR &% Hand Brake 1
8 05030026 MHEE] Fuel tank 1
9 05050008 RIEMFA 5 Cover of fuel tank
10 10060014 MBI Fuel tank switch 1
11 19040: . BGFRIFTL:355MM Turning Leve 2 |
12 02030163 J31n) 7 Cardan joint 1
13 02030056 J7 4 (3000 Steering Wheel 1
14 02040109 RS Me 2 A Front Wheel Hub ASSY
15 02010331 ) AR A Screened Pipe 1
16 02040163 V250 sh 5553012 V250 Drive Sprocket 1
17 02010741 V250 EEhBEEEHE e V250 Locking Plat 1
18 12020006 52 mEM12 Dust cover M12 4
19 12060019 M10%1. 25%f & Bk 3k /151 Ball Joint RH thread 2
20 12060020 M10%1. 25%E Bk k /i Ball Joint LH thread 2
21 12030023 Bl #6203 Bearing 6203
22 12030014 M #6204 Bearing 6204
23 0203016 CEEHIFE (AF2Bk3k)  Steering rod with 2 ball Joi - 2 |
24 14010014 LS LD Wheel Hub 2
25 02011062 J7 AL 2E Steering machine bracket 1

19 7




Ja%Hh Rear Axle

T ao— [—19

F H = B3 & R XX ZE M "= B
NO Code name Chinese Description Q'tyt
1 02040106 Ja (B il Rear axle 1
2 02040031 A CF#$530-3D Chain plate (530-3 I
3 04020009 J5 TR 5% 220%5¢€ Rear brake disc(220*58) 1
4 M8*30 7N FAVE A R AR Hexagon bolt with flange M8*30) 4
5 M8*1.25 INFAVEZZTH H AR BRE  Hexagon locking-nuts with flangems*1.25) 14
6 02040009 Ll s g2 2 Dust cap for the bearing pedestap
7 02040051 SR A A Bearing pedestal 2
8§ 1203001 #i 7 620€ | Bearing620 2
9 02010240 TGN Jie Magnetic steel seat 2
10 M8*25 N FA VR L T RS Hexagon bolt with flange M8*25 4
11 M8*40 N AR 2L T RS Hexagon bolt with flange M8*40 6
12 10990004 TN Magnetic steel 2
13 02040033 Jr R BT Rear hub seat 2
14 1204001  JiE 650X $34X7  0il Seal 50X b34XT7 2
15 12040015 W 42X 30X 7 0il Seal 42X d30X7 2
16 02040008 b 7 s Bearing Seat 2
17 02040198 B0 7 JRE o 21 i AR Bearing Seat Dust Cover 2
18 02040159 % 2553C Chain 530 46
19 02040160 530%E 45 #4 K Master Link 530 1

20 7T




MrEh . TSRS, JHFAEER Seat, Air Filter

F H = B X &R XK X &M HE
NO Code name Chinese Description Q'tyt
1 12050014 HhHFR#10 Circlip 10 1

2 12050015 il FH %12 Circlip 12 1

3 01040012 TUEAE Air Filter 1
4 01990001 TIRANS I Twice Adding Air Instrument 1

5 06030002 THEF4.5X8.5 Oil Pipe 4.5X8.5 15
6 190098 V&L Filter Element 1

7 12010007 M 8.5 Pipeline clip 8.5 9

8 07020079 2= 555 Brake tension spring 1
9 07020078 MUTRER NS Accelerator torsional spring 1
10 01050032 TH Muffler 1
11 05020011 A R Safety be 2
12 03030229 iy Chain guard 1
13 05010037 A 3R Seat 2
14 12010020 A 210 Pipeline clip 10 1
15 06020015 MR F£38 Rubber cover 38 4
16 06990001 gLk RS Second Filter 1
17 0699007" PR ER K | Shift lever bal 1
18 12020004 PR IR 222 M10  Rubber dust cover of the rocker 16
19 12020001 BEJ L (/N) Dust cover of the hub(small) 2
20 12020002 L {IEE S ON) Dust cover of the hub(big) 2
21 12020008 B A T Iron dust cover of the rocker arm 8
22 01990024 HEA B Gasket for the exhaust pipe 1
23 0702000 \ LT Ry 3 \ Brake switch sprin \ 1 \
24 06020025 Al B R Rubber for Seat 4

21 W




g, KTHR. B4 Electr

ical Components, Lights, Wire

s

13
23 \
/'"'\ e

7.

?
!

1
17

N

gL

e

/ > _g=—) ('_'\

,f

PO ot €
8 !

5 H = B X &R x X A MR HE Bin

NO Code name Chinese Description Q'tyt

1 10050037 e Instrument 1

2 08010047 HL 2 2k Main Cable 1

3 10070001 TEIEW\DI128/DJ70 Horn DJ128/DJ70 1

4 10080018 FE )4 Lock 1

5 01020041 CM6321 4k Hi 2% CM6321 Relay 1

6 01020021 2 HL 2% Relay 1

7 01020016 Hokad Igniter 1

8 01020022 = R Ignition Coil 1

9 01020017 FE o Rectifier 1

10 10060013 YRR Fuel pump 1

11 0801005, il L2 | Vice-cable 1

12 09040006-XP LEDZE AT LED Decorative light 3

13 10010081 g W\ - 5% Horn Switch 1

14 10010082 RIS fr Blank switch cover 4

15 09010042 HIRAT () Headlight (Lower beam) 1

16 09010041 HIRKT G t) Headlight (High beam) 1

17 1001003!  FEIFK () Brake switcl 1

18 10040026 CHFE) ALk Mileage sensor 1

19 10990020 T 28 F Y R Cigar lighter 1

20 09030034 JRRAT (£ Rear light (Left) 1

21 09030035 JaRT D Rear light (Right) 1

29 10010083 RIS Blank switch cover 2

23 10010081 KAT FF 3% Headlight Switc 1

24 09040004-XP —REEMT Fog Light 3

22 W




Z =1 Body Covering

F H = B3 & R T X AR #H= B
NO Code name Chinese Description Q'tyt

1 0303042 HIAL Front guar 1

2 03030423 N XU K Air inlet 1

3 03010277 Hl-55 Engine cover 1

4 03030418 IR Meter housing 1

5 03030630 D s AL ] Upper round of footrest 1

6 03030428 hkiisk () Left side(lengthen) 1

7 0303042 mkng Right side(lengthe! I
8 03030426 Tk IS Al Footrest 1

9 03030421 YIRS Connecting plate(lengthen) 1

10 03030631 TR Gear plate 1

11 03030632 R Backboard 1

12 03030419 ZFE TR Hanger of luggage case 8

13 0301027 ERJE (A .~ Rear car wheel trims 1 |
14 03010276 JERJE CH) Rear car wheel trims R. 1

15 03030427 JG2WFE Rear luggage case 1

16 03030634 JG AL Rear guard 1

17 03030633 e JE R Chain guard 1

18 03030417 JECHR Baseplate 1

19 | 1501004 JEIKIEAEA (K ‘ Expansion anchor b ‘ 22 ‘ ‘
20 03030422 G300 =& G300 Net Cover 1

23 W




B/ 43R

Cabel, Gavans Mesh

F H = B3 &R E R HE B
NO Code name Chinese Description Q'tyt
1 08020139 S REDAS Shift cable 1
2 08020140 RIRYHr £k Reverse cable 1
3 08020142 TR 2k Hand Brake Cable 1
4 08020141 iTREES Throttle Cable 1
5 10990019 HH (YTX9-BS) Battery (YTX9-BS) 1
6 06990062 FE LAY Battery strap 1
7 10020009 ZEHE (XL-39) L. Handlebar gri (XL-39) 2
8 03990044 THAIN AT Top Roof Canvas 1
9 03990048/49 IINJE A B I A Side Decorative mesh (Small) 1
10 03990046/4  KAA¥:MiMAi  Side Decorative mesh (B 1 |
11 02010843 e (PRAZHIZ) Fixing sleeve 1
12 02010844 P LA Cable pushrod 1
13 07020088 EDAS XN 4 Cable spring 1
14 08020169 FIAST i & Limiting cable 1
15 06020094 FE RS e 3 Battery rubber washer 3
16 1299002, | HERT | Flag roc 1 |
17 06020099 TEAT A IR Flag rod rubber washer 1
18 06990073 AL IE et Handle Bar 1

H 24 W




#hs. tME Wheel and Tire

b4

a4

FF H = B3 AR R X AW H= B
NO Code name Chinese Description Q'tyt

1 06010007 B iR21%7-10 Tyre 21*7-10 2

2 02040029 AW PE 10%5. 5 I[ron Rim 10*5.5 2

3 06010008 B H22%10-10 Tyre 22*10-10 2

4 02040031 £ P& 10%8. 0 I[ron Rim 10%*8.0 2

#25 W




XS K Disc Brake ASSY

F H = B3 & R A H=E B
NO Code name Chinese Description Q'tyt

A 04010053 TR B0 K Disc Brake Assy 1

1 190190 XUTHM B4R Master Cylinder 1

2 190018 [F 5NAGAE 22 Left Brake caliper 1

3 190019 [ 5RAGAH = Right Brake caliper 1

4 190020 05H LA 2= Machnism Caliper 1

5 190391 B AEE s 520mm Front Brake Line(L.) 1

6 190392 B B 740mm Front Brake Line(R.) 1

7 190393  JEhIEhhAs 1550mm Rear Brake Line 1
8 190369 R ZETIAT Brake Mandril 2

9 02010755 TR AR ] e Fixed plate of brake pump 1

10 04020011 RRER 3128 Front Brake Disc 128mm 2

11 12990004 e A 4 Thread Clip 6

12 190009 F1SAJEEHE Brake Pad F18A 2fF

13 19001( FO35EHE )1 Brake Pad FO: U

190390 THAT [4] %€ JRE Knock Pin Seating 1

26 T




MEZETE/KTE Tool Kit, Bulbs

F H = B3 & R XA M H=E
NO Code name Chinese Description Q'tyt
A b4 L H Tools 1

1 16010005 I F12-14 Open Spanner(12-14) 1

2 | 16010004 T4 F-8-10 Open Spanner(8-10) 1

3 16010006 XS 22 T ] Dual-Purpose Screwdriver 1

4 16010007 KA FEETHS=16 Spark Plug Box Spanner(S=16) 1

5 16010002 W 7S A 3 TF-6mm Socket Head Screw Wrench(6n 1

6 16010001 W 7S A 3 TF-5mm Socket Head Screw Wrench(5n 1

7 H3 12V35Wk] L H3 12Vv35W Bulbs 4

8 00608013 kT et Turn light bulb 4

9 00608009 FET O Brake light bull 2
10 12040013 ] rubber 1

27T W




